

Fire Test Certificate – Specimen

Fabric: Wool Serge 1.8
Type: IMO

J&C Joel 
Inspiration in every performance

CERTIFICATE



Gort Flameproofing Services

J & C Joel Ltd

Corporation Mill
Corporation Street
Sowerby Bridge
Halifax
HX6 2QQ

Date	03/07/2017
Fabric	Premier Black Wool Serge
Length	0.25 metres

Certificate No.	2819-S
Order No.	

We have carried out tests on a sample of the above material and the results from our in-house test gave a satisfactory PASS to:

BS 5867 : Part 2 : 2008, Type B, Clause 4.1 (Note)
(Tested for face burn and edge burn)

Fabric tested by Gort Services Ltd will meet the requirements of the FTP CODE INTERNATIONAL MARITIME ORGANIZATION I.M.O. FTPC part 7 Recommendation on fire test procedures for vertically hanging structures. Our indicative tests confirm that this standard has been maintained for the above fabric.

Cleaning and maintenance of the fabric should be carried out as per the instructions of the fabric supplier.

For J E Talbot B.Sc
(Head of Testing)



Gort Services Ltd. Reg. Office: 7a Gordon Street, Shaw, Oldham OL2 8EU
Tel: +44 (0)1706 849295 Fax: +44 (0)1706 849305 Email: sales@gorts.co.uk Business Registration No. 4632216 England & Wales

UK Europe Middle East Vietnam Macau Hong Kong